- ®
ROTARY HAMMER / ltem No. 8790201 %g&;gﬁ!—
VRTACIi KLADIVOV

g Trovsscensnes

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 1



ltem No. 8790201

EXTOL

INDUSTRIAL

factory part description popis atyrks Madal B.alvc’>rder’
number No. / obj. ¢islo dilu

1 :31.02.0270 Turn Staff Armor ochranny kryt 1
3 127.02.0093 Rotating sleeve ring krouzek 1
4 21.17.0071 Rotating sleeve ring Spring pruzina 1
5 126.02.0093 Flex Sheath pouzdro 1
6 21.17.0099 Flex Sheath Spring ®2x®31x80 pruzina pouzdra 1
7 34.01.0016 Felt ring ®45x®40x3.5 krouzek filcovy 1
8 126.02.0317 Cover kryt 1
9 21.01.0012 Hex.Socket Bolt M5x25 $roub 4
10 :21.10.0003 @5 Spring Washer podlozka 4
11 29.02.0053 Front housing pouzdro 1
12 :31.01.0292 Fluorin O Ring ®14x®2.5 o-krouzek 1
13 127.02.0104 Dial Staff Sheath pouzdro 1
14 21.11.0001 ®18 Retaining Ring pojistny krouzek 1
15 :21.17.0100 Shrapnel trn 2
16 :31.02.0369 Spring Pole ®7x10 pruzina 2
17 126.02.0318 Function Knob prepinac 1
19 :31.01.0295 Oil Seal Ring ®35xD51x6 tésnici krouzek 1
20 22.02.0090 Washer ®55x045x1 podlozka 1
21 31.01.0257 Fluorine O Ring ®22x®2 o-krouzek 2
22 21.14.0005 Steel Ball S®©7.144 kulicka 8
23 27.02.0099 Rotating sleeve tubus 1
24 36.03.0019 Ram Subassembly udernik 1
25 21.13.0010 Steel Wire Block Ring ®32x®2 krouzek 1
26 23.01.0080 Ball Bearing 6907 RS lozZisko 1
27 :27.02.0101 Cylinder tubus 1
28 21.15.0002 Palt Key 3X20 klinek 2
29 :22.02.0016 Clutch Spring Seat ®42x®32.4x1.5 podlozka 1
30 121.17.0069 Clutch Spring 01.8x®36x80 pruzina 1
31 31.02.0367 Washer ®47xD54.5x7 podlozka 1
32 27.02.0103 Clutch1 spojka 1
33 22.02.0018 Ratchet Spring Seat ®55x®40x1.5 podlozka 1
34 121.17.0070 Ratchet Spring ®2x®45.5x30 pruzina 1
35 26.02.0092 Ratchet Ring ozubeny krouzek 1
36 26.02.0091 Lining pouzdro 1
37 127.02.0095 Bevel gear, Tooth ozubené kolo 1
38 127.02.0092 Impact Piston pist 1
39 31.01.0383 Fluorine O Ring ®26x®3.1 pistni krouzek 2
40 :29.02.0056 Piston pist 1
41 27.02.0249 Piston Pin pistni cep 1
42 31.01.0380 Fluorin O Ring ®17.7x®1.5 pistni krouzek 1
43 :29.02.0057 Connecting Rod Ass'y ojnice 1
44 123.02.0005 Needle Bearing HK081410 jehlové lozisko 2

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 2



Item No. 8790201 %é;‘;%F

factory part description popis atyrks Madal B.alvc’>rder’
number No. / obj. ¢islo dilu
45 31.01.0384 O Ring ®59x®2 O krouzek 1
46 :21.11.0010 ®47 Retaining Ring pojistny krouzek 1
47 23.03.0002 Oiliness Bearing loZisko 1
48 129.02.0054 Decelerate Box pfevodova skiin 1
49 31.01.0293 O Ring ®57x®1.5 o-krouzek 1
50 36.03.0020 Oil Tank Cover Subassembly zatka 1
51 :21.03.0005 Machine Screw M4x12 Sroub 6
52 131.01.0430 O Ring ©20x®2.5 o-krouzek 1
53 26.02.0096 Shell cover krytka 1
54 21.03.0017 Machine Screw ST5.0x20 Sroub 4
55 127.02.0106 Crankshaft klikova hridel 1
56 21.15.0003 Palt Key 4x12 klinek 1
57 31.01.0385 Oil Seal Ring ©20x®28x4.5 tésnici krouzek 2
58 23.01.0076 Ball Bearing 6202 RS lozisko 1
59 122.02.0094 Bearings Cover kryt loZiska 1
60 21.01.0003 Hex.Socket Bolt M4x12(12.9) Sroub 2
61 :27.02.0107 Crankshaft bush pouzdro 1
62 127.02.0102 Crankshaft gear 2#Tooth ozubené kolo 1
63 21.12.0004 ®12 Retaining Ring pojistny krouzek 1
64 36.03.0018 Clutch Compages ozubené kolo 1
77 :23.01.0165 Ball Bearing 627 2RS lozisko 1
79 :31.01.0294 Airproof Ring krouzek 1
80 :29.02.0055 Inner Cover kryt prevodové skiiné 1
81 23.01.0004 Ball Bearing 6001 LU CW loZisko 1
82 26.02.0319 Fan Guide kryt 1
84 28.02.0171 Rotor (220-240V) rotor 1
87 121.02.0014 Tapping Screw ST4.8x58 Sroub 2
88 128.01.0159 Stator (220-240V) stator 1
89 126.02.0320 Housing Ass'y kryt statoru 1
90 36.03.0007 Brush Carrier Subassembly drzék uhlikd 1
91 :24.03.0124 Carbon Brush 220-240V uhliky 2 8790201C
92 124.06.0006 Coil spring pruzina 2
93 21.02.0007 Tapping Screw ST4.2x16 Sroub 6
94 26.02.0321 Below Fan Guide kryt 1
97 :26.02.0322 Fan Cover kryt 1
98 21.02.0008 Tapping Screw ST4.2x18 Sroub 9
99 24.02.0115 Speed Adjuster (220-240V) regulator rychlosti 1
100 :21.03.0014 Machine Screw ST5.5x30 Sroub 2
101 : 21.08.0007 Flat Washer ©5.3x®16x1.2 podlozka 2
102 :26.02.0323 Indicator indikator 1
103 :26.02.0324 Main Handle Seat sedlo rukojeti 1
104 21.17.0008 Shock Absorption Spring pruzina 1

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 3



ltem No. 8790201

EXTOL

INDUSTRIAL

factory part description popis atyrks Madal B.alvc,>rder’
number No. / obj. ¢islo dilu
105 31.02.0368 Shock Absorption Jacket kryt 1
106 26.02.0325 Handle rukojet 1
107 :24.01.0085 Switch (220-240V) spinac 1
108 26.02.0326 Main Handle Cover kryt rukojeti 1
109 :21.01.0010 Hex.Socket Bolt M5x16 Sroub 2
110 | 26.02.0039 Screw Cap krytka 2
111 :21.03.0013 Machine Screw ST5.5x25 Sroub 2
112 127.02.0034 Rubber liner gumovd vlozka 2
113 :24.05.0006 Electricity Feels civka 1
114 24.06.0035 Rivet nyt 2
115 21.03.0009 Machine Screw ST3.5x16 Sroub 2
116 26.01.0327 Cord Clip spona 1
117 :26.02.0108 Cord Armor kabelova prichodka 1
118 :25.01.0999 Cord kabel 1
119 22.02.0024 Side Handle Ass'y Steel Tie pas rukojeti 1
121 21.06.0013 "T" Bolt ,T“ 8roub 1
122 :21.07.0003 Nut M6 matice 1
123 126.02.0112 Side Handle Ass’y Base zdkladna rukojeti 1
124 :122.02.0093 Orientation Staff Guage méfidlo 1
125 :126.02.0106 Papilionaceous Bolt Sroub 1
126 :26.01.0390 Side Handle Cover kryt 1
127 26.01.0391 Side Handle rukojet 1
128 :31.01.0068 Fluorin O Ring ©27.5x®2 o-krouzek 1
129 :122.02.0019 6001 Bearing Washer ©24x®»12.1x0.5 podloZka loZiska 1
130 :22.01.0032 6001 Bearing Washer®27x®12.1x0.5 podlozka loziska 1
131 131.02.0370 608 Bearing Ring podloZka loZiska 1
132 :122.02.0097 Bearing Washer podlozka loziska 1
133 21.02.0005 ST4.2x10 Tapping Screw sroub 2
801 :36.03.0060 Impact structure Subassembly sestava hlavice 1
802 36.03.0061 Decelerate Box Subassembly prevodova skiin 1
803 36.03.0062 Inner Cover Subassembly kryt pfevodové skiiné 1
804 :36.03.0063 Connecting Subassembly ojnice 1

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 4



